
\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

 Te Puke 

Western Bay of Plenty District Council 

16-Oct-2015 

 

 

 

Process Performance 
Review 

Te Puke Wastewater Treatment Plant 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

Process Performance Review 

Te Puke Wastewater Treatment Plant 

 

 

Client: Western Bay of Plenty District Council 

Co No.: 125014 

 

Prepared by 

AECOM Consulting Services (NZ) Ltd 

8 Mahuhu Crescent, Auckland 1010, PO Box 4241 Shortland St, Auckland 1140, New Zealand 

T +64 9 967 9200  F +64 9 967 9201  www.aecom.com 

 

 

16-Oct-2015 

 

Job No.: 60435436 

 

AECOM in Australia and New Zealand is certified to the latest version of ISO9001, ISO14001, AS/NZS4801 and OHSAS18001. 

 

 

© AECOM Consulting Services (NZ) Limited. All rights reserved. 

No use of the contents, concepts, designs, drawings, specifications, plans etc. included in this report is permitted unless and until they are the 

subject of a written contract between AECOM Consulting Services (NZ) Limited (AECOM) and the addressee of this report.  AECOM accepts no 

liability of any kind for any unauthorised use of the contents of this report and AECOM reserves the right to seek compensation for any such 

unauthorised use. 

Document Delivery 

AECOM Consulting Services (NZ) Limited (AECOM) provides this document in either printed format, electronic format or both. AECOM considers 

the printed version to be binding. The electronic format is provided for the client’s convenience and AECOM requests that the client ensures the 

integrity of this electronic information is maintained. Storage of this electronic information should at a minimum comply with the requirements of the 

Electronic Transactions Act 2002. 

 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

Quality Information 

Document Process Performance Review 

Ref 60435436 

Date 16-Oct-2015 

Prepared by Zhuo Chen 

Reviewed by Bob Shaw 

 

Revision History 

Revision 
Revision 

Date 
Details 

Authorised 

Name/Position Signature 

1 18-Aug-2015 Draft for internal discussion Bob Shaw 

Associate Director - 

Water   

2 24-Aug-2015 Draft for internal review  Bob Shaw 

Associate Director - 

Water   

3 14-Sep-2015 Draft for client review Bob Shaw 

Associate Director - 

Water   

5 16-0ct-2015 Final Bob Shaw 

Associate Director - 

Water  

 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

Table of Contents 

1.0 Project Overview 1 
2.0 Information Reviewed 1 
3.0 Influent Volumes and Loads 1 
4.0 Current Process 3 
5.0 Issues on Consent Compliance 4 
6.0 WWTP Process Design and Operational Issues 5 

6.1 Unit Capacity and Operation Issues 5 
6.1.1 Inlet Works 5 
6.1.2 Flow Spitting 5 
6.1.3 Secondary bioreactor/clarifiers 5 
6.1.4 Sludge dewatering 8 
6.1.5 Tertiary brush filter 9 
6.1.6 UV disinfection 9 
6.1.7 Wetland 9 

6.2 Summary and Recommendations 9 
7.0 Current CAPEX Programme 12 
8.0 Standard Limitation 12 

 Appendix A 
Activated Sludge System Calculation A 

 

 

 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

1 

1.0 Project Overview 

The Western Bay of Plenty District Council (WBOPDC) currently has consent (Resource Consent Numbers 02 

4891 and 02 4889) to operate the Te Puke Waste Water Treatment Plant (WWTP) and discharge wastewater into 

the Waiari stream.  

WBOPDC wishes to renew the existing resource consent which is set to expire in November 2016.  In addition, 

WBOPDC seeks to obtain new Bay of Plenty Regional Council (BOPRC) resource consents for a 35‐year term, to 

meet the future needs for the Western Bay of Plenty district and in particular, the current expected 30 % 

population increase by 2045. 

This report summaries the findings of the operational and performance compliance review of the current WWTP. 

AECOM undertook a site inspection of the WWTP and operational processes on 30 June 2015, 

The objectives of this operational and compliance performance review include:  

- Flow and load projections for the required consent life (35 years) 

- Operational performance review of current process units 

- Identification of potential upgrade requirements or options 

2.0 Information Reviewed 

In preparation of this report, AECOM has reviewed the following supporting documents provided by WBOPDC: 

- Smart Growth WBOPDC Population and Household Projection 2013-2053 (as adopted by Finance and Risk 

Committee 4 July 2014. 

- Historical plant data including influent analytical results (2013-2015), compliance monitoring results (1998-

2015), and rainfall records (2009-2015). 

- Current resource consent (024891) and associated original application report dated December 1996.  

- General information on the Te Puke Wastewater Treatment Plant including relevant projects in Councils 

Draft Long Term Plan. 

- Draft “Te Puke Wastewater Treatment Plant Capacity Assessment” (November 2014) by Harrison Grierson. 

- As Built Plans of the Te Puke Wastewater Treatment Plant (Rev E, issued in Dec 2014). 

- WBOPDC Water and Wastewater Operators Procedure Manual (April 2013). 

- Te Puke Wastewater Treatment Plant Operations Manual (January 2015) prepared by Opus.  

- Te Puke Wastewater Treatment Plant Review (February 2002) by Opus. 

- Te Puke Wastewater Treatment Plant Upgrade to 12,000 PE, Preliminary Design Report (October 2005) by 

Waste Solutions Ltd. 

- Te Puke Sewage Treatment Plant: Implications of Proposed Waiari Stream Water Abstraction (March 2007) 

by Duffill Watts and King Ltd.  

Some other plant operation data were also obtained via direct personal communication with the plant operators.  

3.0 Influent Volumes and Loads 

Annual daily average wastewater flow into the WWTP has been relatively stable at around 1800 m
3
/day over the 

past few years, with occasional spikes of peak flows reaching up to 3000 m
3
/day as shown in Figure 1. The flow 

pattern shows a relatively weak correlation with rainfall records, without any obvious seasonal trend.  The peak 

inflows rarely reached above 4000 m3/day, which indicated a very low observed peaking factor. The original 

design applied a peaking factor of 2.35, which we believe is adequate and has been applied in this study as well.  



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

2 

 

Figure 1 Observed Daily Wastewater Inflow Volume into Te Puke WWTP and Rainfall Records. 

Based on the Smart Growth WBOPDC population projection, the current and projected connected populations are 

show in Table 1 below. The annual average flow (AAF) for the WWTP is calculated based on existing observed 

per capita flow of 223 L/day.  

 

Table 1 Projected population connection to Te Puke WWTP and expected wastewater flows 

 

Various influent composition parameters have been monitored using S::Can probe, administered by DCM Process 

Control. The reported parameters include total suspended solids (TSS), Nitrate-nitrogen, COD, filterable COD, 

Ammoniacal nitrogen. This probe relies on spectrophotometry to correlate light absorbance/dispersion of the 

sample at particular wavelength with the measured wastewater constituents. Because a regular lab measurement 

regime and corresponding probe calibration is missing, AECOM does not consider that the reported influent 

analytical data are representative of the actual wastewater strength. In addition, some key wastewater 

0

50

100

150

200

250

300

350

400

450

500

0

1000

2000

3000

4000

5000

6000

7000

ra
in

fa
ll 

(m
m

) 

D
ai

ly
 I

n
fl

o
w

 (
m

3
) 

Date 

Inflow (m3) Rainfall (mm)

Year Population 
Annual Average Flow 

(m3/day) 

Peak wet weather flow (m3/day) (assuming a peaking 

factor of 2.35) 

2015 8065 1800 4230 

2016 8144 1818 4271 

2021 8510 1899 4463 

2031 9180 2049 4815 

2041 9851 2199 5167 

2051 10522 2348 5519 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

3 

characterisation parameters have not been monitored such as BOD, TKN, and total phosphorus, as such AECOM 

have not used this data for the review. In order to assess the capacity and process performance of the key 

process units, AECOM has applied typical wastewater characteristics observed in other areas within Bay of Plenty 

(i.e. Maketu) and derived the typical wastewater load based on the population and flow. This is summarised in 

Table 2.   

Table 2 Typical wastewater load observed in other areas within Bay of Plenty 

Parameters 
Typical concentration 

(mg/L) 

Current Load 

(kg/d) 

Current load per day per capita 

(g/d/p) 

BOD 375 675 84 

COD  660 1188 147 

TSS  320 576 71 

Ammonia 60 108 13 

TKN  75 135 17 

Total 

Phosphorous  15 27 3 

4.0 Current Process 

Currently the wastewater from Te Puke reaches the WWTP into a wet well containing two submergible pumps 

working in a manual operation duty/standby mode. From the wet well the wastewater is pumped onto a 3-mm 

screen to remove large particles and other materials. The screenings are collected in bags and sent to landfill. 

From the screen, the wastewater is split into two secondary reactors via two Sutro weirs. The secondary reactors 

are composed of an initial anoxic zone and an aerobic zone with a mixed liquor recycling stream returning nitrified 

mixed liquor from the aeration zone into the anoxic zone.    

Effluent from the secondary reactors flows by gravity to a splitter box, from where it is feed into three circular 

clarifiers. Return activated sludge (RAS) is directed into the after-screen chamber, while the wasted activated 

sludge (WAS) is pumped into two sludge holding tanks before being dewatered via centrifuge. Clarified effluent 

flows into a tertiary brush clarifier for further solid polishing before entering the UV plant for disinfection. The 

disinfected effluent is allowed to flow through a constructed up-flow wetland before being discharged into the 

Waiari Stream via a constructed riparian wetland.  

 

Figure 2 Te Puke WWTP Process Layout 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

4 

5.0 Issues on Consent Compliance 

Current resource consent (024891) includes the following effluent quality conditions: 

Table 3 Current Te Puke WWTP Resource Consent Effluent Quality Limits 

Parameter Median  Maximum  Maximum Load 

Flow   9000 m3/day  

cBOD5 - 30 g/m3 55 kg/day 

TSS - 30 g/m3 60 kg/day 

TN - - 90 kg/day 

DRP - 20 g/m3 - 

Faecal coliforms 200 /100 mL 1000 /100 mL - 

 

Monthly compliance monitoring data have been provided to AECOM for the purpose of this review. Although no 

comprehensive compliance assessment has been undertaken by AECOM, some key issues associated with the 

operating consent and compliance were identified, as presented in this section.   

Generally good compliance with the consent limits has been achieved at Te Puke WWTP. This however may be 

due to the fact that the consent conditions, set in1998, were not as stringent as currently expected. For instance, 

the maximum flow level of 9000 m
3
/day is not expected to be exceeded even in 2051. The maximum load of 90 

kg/day of total nitrogen (TN) and maximum level of 20 mg/L dissolved reactive phosphorus (DRP) both appear to 

be relatively easy to achieve. Apart from these, no nutrient discharge limits have been included in the current 

consent.  This shall be addressed in the suggested consent conditions proposed as part of the consent renewal 

process, refer to Table 4. 

Apart from faecal coliforms, no median or other statistical levels for BOD, TSS, TN, DRP have been specified in 

the existing consent.  AECOM is not aware of the development and subsequent negotiation of the current consent 

conditions. It’s usually undesirable to apply maximum levels for treated wastewater effluent quality; even though 

maximum levels of 30 g/m
3
 BOD and 30 g/m

3
 of TSS are generally quite achievable with current practice within 

NZ. Occasional system failure can occur at any biological wastewater treatment plants, which may be caused by 

extreme flood events, surge of industrial wastewater flow, or microbial system breakdown, etc. For the consent 

renewal application, AECOM recommends the change of maximum levels to suitable median values or other 

statistical levels such as 92 percentile, etc.  

Under the RMA framework and particularly the new operational National Policy Statement for Freshwater 

Management, it is expected that more stringent requirements on nutrients discharge are likely to be posed for this 

consent renewal. Due to the high dilution factors that can be achieved within Waiari Stream and Kaituna River 

(Refer to AECOM report: Te Puke WWTP – Public Health Risk Assessment), a TN level of 20 g/m
3
 and TP level 

of 15 g/m
3
 may be considered relevant for Te Puke WWTP effluent discharge. Judging by the level of DRP 

currently analysed monthly at the treatment effluent point, the TP level of 15 g/m
3
 may be relatively achievable. 

Total nitrogen of 20g/m
3
, however, is likely to be challenging for the plant. Current total nitrogen level observed in 

the treated effluent ranges from 8 to 30 g/m
3
 with an average of approximately 20 g/m

3
. This is largely due to the 

ineffectiveness of the current de-nitrification performance of the plant. In addition, the current consent does not 

include an ammonia or ammoniacal nitrogen discharge limit, which is often set at between 2-5 mg/L for other 

similar-sized plants. Observed ammonia-nitrogen level within the treated effluent (analysed monthly) can often be 

elevated up to more than 10 mg/L, due to inadequacy in nitrification as identified in the current plant operation. 

Detailed discussion on the plant process capacity and performance is presented in Section 6. It is therefore 

necessary for WBOPDC to undertake relevant plant upgrade and optimisation work to increase the nutrient 
[...]
demand R0 

kg/d 612 1119 Value calculated by AECOM based on assumptions as detailed in 

Appendix A. kg/h 25.5 46.64 

Air flow 

requirement 

m
3
/

min 
13 18.4 Value calculated by AECOM based on assumptions as detailed in 

Appendix A. 
m

3
/h 783 1102 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

7 

 Parameters Unit 
Current 

Value 

AECOM 

suggestion 
Comments 

TSS in RAS 

(Xr) 
g/m

3
 9000 9000 

Value supplied by WBOPDC Operation Team. This may not be 

representative of actual TSS level within the RAS flow.  

Recycling 

ratio R 
 0.38 0.5 

Value calculated by AECOM based on assumptions as detailed in 

Appendix A. 

Current RAS recycling rate is approximately 570 m
3
/d, equivalent to a 

recycling ratio of 0.32. This is relatively close to the calculated value of 

0.38.  

Total clarifier 

area required 
m

2
 81.8 81.8 

Using 22 m
3
/(m

2
.d) hydraulic loading rate. This, however, may be 

optimistic, pending confirmation of the SVI value of the sludge.  

Each clarifier 

area required 
m

2
 27.3 27.3 Assuming 3 clarifiers in operation.  

Clarifier 

diameter 

required 

m 5.89 5.89 

Assuming 3 clarifiers in operation. If one clarifier is taken out of service for 

maintenance, the required clarifier diameter is calculated to be 7.2 meters, 

still below the existing clarifier diameters. 

Clarifier solid 

loading rate 

kg 

MLSS

/m
2
.h 

3.33 4.4 
This assumes all 3 clarifiers in operation. The solid loading rate is at a 

lower end of an acceptable range.  

WAS flow 

(Qw) 

m
3
/d 58 52 Value calculated by AECOM based on assumptions as detailed in 

Appendix A. AECOM suggested WAS flow is reduced due to the increase 

of sludge retention time and MLSS level within the aeration tanks. This 

may benefit the operation and management of downstream sludge 

dewatering and disposal steps.  

m
3
/h 2.4 2.2 

WAS dry 

solids (TSSw) 
kg/d 523.6 466 

Value calculated by AECOM based on assumptions as detailed in 

Appendix A. Reduction of WAS dry solid load can be expected when 

sludge retention time and MLSS level are increased.  

WAS wet 

solid 

ton/m

onth 
99.5 88.6 

Assuming dewatered sludge cake contains 16% dry solids. The value of 

99 ton/month appears slightly higher than WBOPDC’s operation record of 

approximately 80 tonne/month. This is likely caused by the unknown WAS 

TSS level, and varied MLSS level within the reactors.  

 

It appears that with a sludge retention time of 4.5 days, the current aeration basin size (950 m
3
) is considered 

adequate for BOD removal. The clarifiers are also adequately sized in terms of hydraulic loading rate and solid 

loading rate. However, the aeration basin is at its capacity. Any further increase of inflow will require increase of 

MLSS concentration within the aeration basin or upsizing of the aeration basin itself.  

Current sludge retention time of 4.5 days is not considered adequate for nitrification. This is particularly the case 

when the typical influent ammonia levels and TKN levels are high in New Zealand. This has been pointed out by 

the recent capacity assessment work (Harrison Grierson 2014). Based on a widely-acceptable growth rate of 

nitrifying bacteria, the sludge retention time for nitrification should be no less than 6 days. If a safety factor of 1.5 

is considered (i.e. ratio of peak TKN over average TKN), the recommended sludge retention time to allow both 

BOD removal and nitrification should be approximately 9 days. In addition, AECOM considers that the current 

MLSS concentration of 2500 mg/L is too low, which may cause excessive sludge wasting and inadequate BOD 

removal. AECOM understands that the operating MLSS level is possibly limited by the aeration capacity and 

downstream WAS processing capacity. However a MLSS concentration of 3000 mg/L should be maintained within 

the aeration basin for adequate BOD reduction and nitrification. The modified calculations applying a 9-day SRT 

and 3000 mg/L MLSS are also presented in Table 5 above under the “AECOM suggestion” column.  

It can be seen that current aeration tanks are already under capacity, if full nitrification is to be accommodated. 

This issue may be attenuated by further increasing the MLSS level, which would mandate higher RAS recycling 

rate and higher solid loading rate on the secondary clarifiers. Current RAS recycling rate is set at approximately 

0.32.  

The calculated air flow requirement for both BOD removal and nitrification is found to be approximately 1102 

m
3
/hr at current annual average flow of 1800 m

3
/day. This, in theory, is achievable with the current Aerzen 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

8 

Positive Displacement blower GM 50L, which has a maximum air volumetric flow of 2700 m
3
/hr (for DN150). This 

is also achievable with the other blower installed on site (EasyAir EAX2 200 RAMX 400), which as an inlet volume 

range of approximately 1800 -2500 m
3
/hr, depending on the pressure. However, it shall be noted that the air 

transfer efficiency of the existing diffusers is unknown to AECOM. According to the operation team the current 

coarse bubble diffusers were installed in the 1970s.. This is reflected by the low DO level (approximately 1.5 

mg/L) that can be maintained within the aeration tank. AECOM understand all diffusers and sparge pipes were 

lifted and serviced as part of the 2010/2011 operational maintenance works. 

The volume of the anoxic chamber currently included upstream of the aeration basin is unknown to AECOM. The 

design basis of this anoxic chamber is unclear as well. These include: target level of denitrification, sizing 

calculation, design consideration of alkalinity, oxygen credit, and food/microorganisms ratio, etc. A detailed 

modelling or assessment of the denitrification capacity is beyond the scope of this study. Provided that the influent 

TKN level is relatively high, it appears that the current anoxic zone is too small to achieve any significant 

denitrification.  For instance, a moderate hydraulic retention time of 2.5 hr within the anoxic zone will require a 

volume of 187 m
3
 with the current average flow rate of 1800 m

3
/day. This will be equivalent to approximately 1/5 

of the total secondary reactor volume.  

The key capacity and operational issues with the current secondary reactor/clarifier can be summarised as 

following: 

- The aeration efficiency is low, possible due to the aging air diffuser system and the likely accumulation of 

grits within the aeration tank. AECOM understand the aeration tanks were drained and grit removed as part 

of the 2010/2011 operational maintenance works. 

- The current sludge retention time (SRT) is inadequate to facilitate required nitrification. A slight increase of 

MLSS concentration and an increase of SRT to 9 days are recommended. This would require a RAS 

recycling rate of 0.5, assuming that the suspended solid concentration with the sludge wasting or recycling 

line is approximately 9000 mg/L.   

- Denitrification as facilitated by the existing anoxic zone upstream of the aeration basin is considered 

inadequate. This is reflected in the relatively high nitrate level in the treated effluent.   

- Apart from other operational issues, the size of the current aeration tanks is at capacity. Any further increase 

of influent or accommodation of nitrification requirement will require the upgrade of the aeration tanks. For 

an annual average flow of 2348 m
3
/day (i.e. 2051 design horizon), the total required size for the aeration 

tanks would be approximately 1822 m
3
 if an MLSS  level of 3000 mg/L is to be maintained. This is equivalent 

to almost doubling the existing aeration tank size.     

- In theory, the current clarifiers are considered adequate regarding both hydraulic loading rate and solid 

loading rate for both current and future (2051) scenarios. This, however, is based on good settling 

characteristics of the activated sludge, which can be problematic when bulking filamentous sludge is 

developed.  

6.1.4 Sludge dewatering 

Wasted activated sludge (WAS) from clarifiers is drawn into two sludge holding tanks (with working volume of 27 

m3 and 30 m3, respectively), before dosed with polymer and loaded onto centrifuge for dewatering.  

The centrifuge currently installed on site (installed in 2005) is an Alfa Laval Decanter Centrifuge (Model Aldec 

406). The design loading rate as advised by WBOPDC is 10 m3/hr with a solid capacity of 100 kg DS/hr. As 

illustrated in the calculation sheet attached in Appendix A, the WAS production flow currently observed at the 

WWTP should be approximately 57 m3/day. Hence the hydraulic retention time within the sludge holding tanks is 

approximately 23.5 hrs, close to targeted 24 hr retention time. It shall be noted that this calculation was based on 

a TSS level of 9000 mg/L within the WAS, which was provided by WBOPDC. From previous observation 

(Harrison Grierson 2014), the WAS solid content was reported to be only 6000 mg/L, which would result in a WAS 

flow of 87 m3/day and a retention time of only 15 hr within the sludge holding tanks.  This is probably more in line 

with actual operation record. During AECOM’s site visit on 30th June 2015, the plant operator advised that the 

current hydraulic retention time for the sludge holding tanks is approximately 12-15 hrs. Higher SRT and higher 

MLSS concentration within the aeration tank will result in a reduction of WAS production (approximately 77 

m3/day if a TSS concentration of 6000 mg/L within WAS is applied). This will allow a combined retention time for 

the sludge holding tanks to be slightly higher than 17 hours. Increase of influent to 2348 m3/day (AAF for 2051) 

will increase the WAS production rate to approximately 101 m3/day and reduce the storage retention time to 13 

hours. Although no capacity issues have been identified for the centrifuge, the flexibility of the sludge disposal is 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

9 

limited due to the lack of centrifuge redundancy and relatively small holding capacity within the sludge holding 

tanks. Currently the dewatered sludge cake contains approximately 12-16% dry solids (personal communication 

with WBOPDC Operation Team). This can be improved by thickening or pre-consolidation of the sludge before 

centrifuge.   

6.1.5 Tertiary brush filter 

All secondary clarifier effluent is blended and allowed to go through a brush filter composed of two identical 

modules. Each module can be lifted manually with a davit hoist installed on site. The design basis of the tertiary 

brush clarifier is unknown to AECOM.  

On general terms, the clarifier effluent should meet the UV design criteria regarding the UV transmittance or TSS 

concentration. A tertiary filter will provide further insurance on the performance of the subsequent UV disinfection. 

However, no TSS monitoring data prior and post the tertiary brush filter are available for assessment of its actual 

performance. The solid removal in the brush is visible during the site visit. According to the plant operator, the 

main issue of the filter operation is the passive design of the brush filter requiring regular lifting and cleaning of the 

brushes on a once every fortnight basis.    

6.1.6 UV disinfection 

Effluent from the tertiary brush filter is disinfected by a Trojan UV3000Plus unit, with a peak design flow of 

5417m
3
/day. This is close to the projected peak wet weather flow for 2051. Hence no capacity issue with the UV 

disinfection unit is considered.  

6.1.7 Wetland 

A summary of the performance assessment of the vertical flow wetland was provided in the Te Puke Wastewater 

Treatment Plant Review by Opus (2002). This review was completed after the flow-tracing study undertaken by 

NIWA in 2001 and highlighted a few fundamental flaws associated with the design of this wetland. These included 

the tendency of pipe blockage or clogging of the gravel media and the likelihood of very uneven effluent 

distribution through the basal pipe network. This has been confirmed by the plant operator who advised that the 

wetland has been suffering from uneven distribution of the effluent since commissioning and currently only 1 out 

of constructed 5 effluent outlets is still functional.  

6.2 Summary and Recommendations 

In summary, there are a number of operation and capacity issues identified for Te Puke WWTP. This is based on 

a very high level assessment of the existing process units and operation. A brief list of the findings associated with 

each process unit is provided blow in Table 6. The proposed upgrades however have not been prioritised.  

Table 6 Summary of Unit Capacity and Potential Upgrade Requirements 

Process 

Unit 
Capacity or Operation Issues Identified  Proposed Upgrade 

Inlet Works - No issues identified for the two submersible pumps.  

- Step screen does not meet the operation 

requirements.  

- Redundancy for the 3-mm screen is not provided at 

present, resulting in inadequate screening when the 

screen is taken out of service for maintenance.   

- Grit removal is not in place, resulting in grits 

accumulation within the aeration tanks. 

- Sutro weirs inflexible for flow split adjustment.  

- Provide full redundancy for the 3-

mm screen. 

- Additional of a grit removal unit. 

- Provide automatic control of the 

Sutro weirs to allow easy 

adjustment of the flow split 

between the two secondary 

reactors.  

Secondary 

reactors 

- Difference sizes of the secondary bioreactors and 

the lack of easy control of the inflow splitting can 

cause issues in managing MLSS level and sludge 

age within the aeration tank.  

- Current sludge retention time is not adequate for 

nitrification.  

- Current MLSS level within the aeration tanks is 

relatively low.  

- Upgrade of the aeration tanks will be required to 

- The air diffusion system is 

recommended to be upgraded to 

a fine bubble diffusor system, to 

increase the oxygen transfer rate.  

- The dissolved oxygen level within 

the aeration tank is 

recommended to be maintained 

at 2 mg/L, if possible.  

- The MLSS level is recommended 



AECOM

  

Te Puke 

Process Performance Review – Te Puke Wastewater Treatment Plant 

\\nztrg1fp001.au.aecomnet.com\trg-jobs\42075468\5 Works\Chen\Process Operation Review\Te Puke WWTP - Process Performance Review 
FINAL 2015-10-16.docx 
Revision  – 16-Oct-2015 
Prepared for – Western Bay of Plenty District Council – Co No.: 125014 

10 

Process 

Unit 
Capacity or Operation Issues Identified  Proposed Upgrade 

accommodate nitrification and future inflow 

increase.  

- Current oxygen level within the aeration tanks is 

low.  

- Aeration efficiency is an issue, due to the aging 

coarse bubble diffuser system and grits 

accumulation within the aeration tanks. 

- Based on a very high level evaluation as shown in 

Appendix A (without detailed design calculation or 

actual air measurement), the current blowers 